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ITEM PARTS No. DESCRIPTION Q'TY SIZE MATERIAL NOTES
1 821-002N CASING  (ENG) 1 AC

2 821-001N CASING COVER 1 AC

3 821-004RD2 IMPELLER 1  HiCr

4 821-003RD2 INNER CASING / VOLUTE 1 FC

5 521-007N LINER / WEAR PLATE 1  SUS

6 200 200 440 DISCHARGE BEND  NO Nipple 1  SDC+SGP SEE ITEM # 9

7 200 200 601 SUCTION FLANGE  NO Nipple 1  ADC+SGP SEE ITEM # 10

8 821-038 FITTING PIPE / NIPPLE (2) 3 " NPT MALE x 2.75" SGP

9 821-010NA DISCHARGE BEND w/ NIPPLE 1 3 " SDC+SGP Includes Item # 8

10 821-009NA SUCTION FLANGE w/ NIPPLE 1 3" ADC+SGP Includes Item # 8

11 821-008 MECHANICAL SEAL 1 SIC

12 821-020 O-RING (VOLUTE) 1 (G-80)  3.1 NBR

13 821-017 O-RING (CASING) 1 (G-240) 5.7 NBR

14 801-020 PACKING (DISCHARGE BEND) 1 75x105x2t NBR OD = 4" x 4"

15 821-011N CHECK VALVE 1 NBR+SPC

16 821-018 O-RING ONLY 2 46.99x5.33 NBR

17 821-012 PLUG 2 OD=2.5"  ID=1.75" by Thread AC

18 521-027 FLANGE BOLT w/ AL WASHER 4 M8×46L SWCH / AL Includes ITEM# 19

19 501-006N AL WASHER (4) M8 AL

20 821-034 SNAP PIN(f12) 2 Est. 2" SWCH

21 821-014 RIVET 2 Est. 2 3/8" SWCH

22 821-013 COVER BOLT 2 M16x3L (1/2") SS

23 821-016 CASING COVER HOLDER 2 FC

24 821-015 KNOB 2 M16 FC

25-26 821-029 SOCKET BOLT w/ SP.WASHER 3 M6x20L    (SW) SWCH For Wear Plate

27-28 821-039 SOCKET BOLT w/ SP.WASHER 3 M8x30L    (SW) SWCH For Volute

29 501-003 BOLT 7 M10×30L (SW) SWCH

30 200 101  240 SUPPORT BASE  (ROBIN) 1  SPC  

31 200 101 260 FRAME (ROBIN) 1  SPC

32 200 300 360 SPACER 2

33 200 900 610 ANTI-VIBRATION RUBBER CUSHION 4

34 501-024 FLANGE NUT 4 M8 SWCH

35 801-014 HEX. BOLT 6 M8 x 30 SWCH

36 1001-024 SPRING NUT 8 M8 SWCH

37 521-035 MULTI-PURPOSE TOOL 1 SWCH

1B30 ROBIN ENGINE 1 JAPAN ROBIN ROBIN

NOTE:
Pricing in U.S. currency and subject to change without notice.
No Returns on Electrical Parts
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